
21201839

OWNER’S MANUAL

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 030643 Front Cover Assembly 1
2 121520 Screw, #8 x 3/8" ** 2
3 191240 Front Cover Trim* 1
4 160912 Thermostat 1
5 100892 Cabinet Assembly 1
6 070509 Cabinet Insulation (right and left sides) 1
7 121224 Screw, #10 x 3/4" ** 4
8 062242 Thermostat Mounting Plate 1
∆ 070542 Cabinet Insulation (back) 1
∆ 070508 Cabinet Insulation (top) 1
∆ 191244 Operating Instructions Decal (English) 1
∆ 191246 Operating Instructions Decal (French) 1
∆ 531010 Warning Decal 1
∆ 191262 Nameplate 1

∆ Parts available, not shown.
* You must order nameplate and operating instructions decal separately.
** Standard hardware, can be picked up at local hardware store.

ILLUSTRATED
PARTS LIST
CABINET ASSEMBLY
25,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

1

3
2

SOLID STATE     
  IG

NITION

50   6
0   7

0   8
0   9

0

50   6
0   7

0   8
0   9

0

45

6

8

7



22 201839

DIRECT-VENT PROPANE/LP GAS HEATER
DYNAVENT®

ILLUSTRATED
PARTS LIST
CABINET ASSEMBLY
40,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

2

5

6

1

7

4

9

8   

10

SOLID STATE     
  IG

NITION

50   6
0   7

0   8
0   9

0

50   6
0   7

0   8
0   9

0

3

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 280498 Bottom Shield 1
2 121520 Screw, #8 x 3/8" ** 2
3 191241 Front Cover Trim* 1
4 030642 Front Cover Assembly 1
5 100896 Cabinet Assembly 1
6 070511 Cabinet Insulation (right and left sides) 1
7 120158 Screw, #8 x 3/8" ** 2
8 160912 Thermostat (includes 2 screws) 1
9 121224 Screw, #10 x 3/4" ** 4
10 062242 Thermostat Mounting Plate 1
∆ 070541 Cabinet Insulation (back) 1
∆ 070510 Cabinet Insulation (top) 1
∆ 191245 Operating Instructions Decal (English) 1
∆ 191247 Operating Instructions Decal (French) 1
∆ 531010 Warning Decal 1
∆ 191262 Nameplate 1

∆ Parts available, not shown.
* You must order nameplate and operating instructions decal separately.
** Standard hardware, available at local hardware store.



23201839

OWNER’S MANUAL

ILLUSTRATED
PARTS LIST
COMBUSTION CHAMBER
ASSEMBLY
25,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 121357 Screw, #6 x 5/8" ** 4
2 231955 Wire Harness and

   Ignition Control 1
3 062461 Ignition Control Mounting

   Bracket 1
4 121372 Screw, #6 x 1/2" ** 2
5 230625 Time Delay Relay 1
6 230218 Bushing 1
7 120158 Screw, #8 x 3/8" ** 4
8 230825 Limit Switch 1
9 231144 Terminal Block 1
10 121224 Screw, #10 x 3/4" ** 2
11 070487 Gasket 1
12 231143 Transformer Assembly 1
13 121252 Screw, #10 x 3/8" ** 6

14 020983 Combustion Chamber/
   Heat Shield Assembly 1

15 070606 Heat Shield Gasket 1
16 070398 Burner Access Door Gasket 1
17 290141 Cover Plate 1
18 310026 Glass Disc 1
19 030893 Burner Access Door 1
20 230844 Bushing with Terminals 1
21 231950 Flame Sensing Probe 1
22 121502 Screw, #6 x 3/8" ** 2
23 090211 Junction Box Cover 1
24 121388 Screw, #10 x 1/2" ** 4
25 063018 Glo-Bar Retainer 1
26 100980-01 Glo-Bar 1
27 070909 Glo-Bar Gasket 1

KEY PART
NO. NUMBER DESCRIPTION QTY.

1

2

3

4

5

6

7

1

9

10

11

12
13

14

15

16

17
18

19

721

22

22

24

26

25

27
23

13

20

8

13

** Standard hardware, available at your local hardware store.



24 201839

DIRECT-VENT PROPANE/LP GAS HEATER
DYNAVENT®

ILLUSTRATED
PARTS LIST
COMBUSTION CHAMBER
ASSEMBLY
40,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 121502 Screw, #6 x 3/8" ** 2
2 231950 Flame Sensing Probe 1
3 063018 Glo-Bar Retainer 1
4 120158 Screw, #8 x 3/8" ** 6
5 030891 Burner Access Door 1
6 121388 Screw, #10 x 1/2" 4
7 310026 Glass Disc 1
8 290141 Cover Plate 1
9 070398 Burner Access Door Gasket 1
10 100980-01 Glo-Bar 1
11 070909 Glo-Bar Gasket 1
12 230844 Bushing with Terminals 1
13 070607 Heat Shield Gasket 1
14 020982 Combustion Chamber/Heat

   Shield Assembly 1
15 061663 Wire Clamp 2
16 121252 Screw, #10 x 3/8" ** 12
17 230560 Limit Switch 1

KEY PART
NO. NUMBER DESCRIPTION QTY.

18 062563 Ignition Control Mounting
   Bracket 1

19 231954 Wire Harness and
   Ignition Control 1

20 121357 Screw, #6 x 5/8" ** 4
21 121224 Screw, #10 x 3/4" ** 4
22 070487 Gasket 2
23 121372 Screw, #6 x 1/2" ** 2
24 231144 Terminal Block 1
25 230625 Time Delay Relay 1
26 231164 Transformer Assembly 1
27 062837 Transformer and Relay

   Mounting Bracket 1
28 062694 Wire Clamp, 5/8" Diameter 5
29 230555 Strain Relief Bushing 2
30 090211 Junction Box Cover 1
31 121577 Screw, #10 x 1/4" ** 2

1
2

3

4

5

6

789
10

11

12

13

14
15

16
16

17

18

4

19

21

20

21

20

22

22

16
2423 25

26

4

27

16
28

16

29

16

30 29

31

1

** Standard hardware, available at your local hardware store.



25201839

OWNER’S MANUAL

ILLUSTRATED
PARTS LIST
BURNER ASSEMBLY
25,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

1

2

3

4

5

6

7

8

9

10

11
12

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 120717 Hex Nut, #10-24 ** 2
2 121459 Screw, #10-24 x 1/2" ** 2
3 010701 Burner Assembly 1
4 180215 Main Burner Orifice 1
5 121388 Screw, #10 x 1/2" ** 4
6 070408 Manifold Gasket 1
7 171174 Manifold Assembly 1
8 170545 Reducer Fitting, 3/8" NPT to 1/8" NPT ** 1
9 160969 Valve 1
10 170012 90° Street Elbow ** 1
11 171170 Gas Inlet Pipe 1
12 170082 90° Elbow ** 1

** Standard hardware, available at your local hardware store.



26 201839

DIRECT-VENT PROPANE/LP GAS HEATER
DYNAVENT®

ILLUSTRATED
PARTS LIST
BURNER ASSEMBLY
40,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 120717 Hex Nut, #10-24 ** 4
2 010621 Left Burner Assembly 1
3 010623 Right Burner Assembly 1
4 070591 Manifold Gasket 1
5 171167 Manifold Assembly 1
6 180188 Main Burner Orifice 2
7 121388 Screw, #10 x 1/2" ** 6
8 160969 Valve 1
9 170012 90° Street Elbow ** 1
10 171170 Gas Inlet Pipe 1
11 121388 Screw, #10 x 1/2" ** 1
12 062180 Gas Inlet Pipe Clamp 1
13 170082 90° Elbow ** 1

1

3

2

4

5

6

6

7

8

9

10

12    

11
13

** Standard hardware, available at your local hardware store.



27201839

OWNER’S MANUAL

ILLUSTRATED
PARTS LIST
BLOWER ASSEMBLY
25,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

1

2

3 4
6

5

7

8

9
10

11

12
13

17

15

16

17

17 18

19

20

21

22

23

14
24

25

23

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 350086 Room Air Wheel 1
2 121252 Screw, #10 x 3/8"** 5
3 121247 Screw, #2-56 x 5/8"** 2
4 230510 Microswitch Assembly 1
5 070537 Gasket 1
6 121661 Tinnerman Nut 2
7 390260 Blower Housing (room air) 1
8 121421 Hex Lock Nut, #10-24** 3
9 050751 Crossover Tube 1
10 121388 Screw, #10 x 1/2"** 4
11 070385 Crossover Tube Gasket 2
12 121227 Screw, #10-24 x 1/2"** 2
13 070362 Universal Bushing 1
14 231231 Capacitor Boot 1
15 390296 Combustion Air and Motor

   Cover Assy. Housing 1

KEY PART
NO. NUMBER DESCRIPTION QTY.

16 070386 Combustion Air Housing
   Gasket 1

17 231389 Motor with Bushings 1
18 062307 Motor Support Bracket 1
19 120717 Hex Nut, #10-24 (keps) 2
20 121712 Tinnerman 1
21 350117 Combustion Air Wheel 1
22 390240 Combustion Air Housing

   (outside) 1
23 120615 Screw, #8 x 1/2" 10
24 231036 Capacitor 1
25 062633 Capacitor Clamp 1
∆ 161093 Equipment Shutoff Valve 1

∆ Part available, not shown.
** Standard hardware, available at your local hardware store.



28 201839

DIRECT-VENT PROPANE/LP GAS HEATER
DYNAVENT®

ILLUSTRATED
PARTS LIST
BLOWER ASSEMBLY
40,000 BTU/HR MODEL

This list contains replaceable parts used in your furnace. When ordering parts, follow the
instructions listed under Replacement Parts on page 19 of this manual.

KEY PART
NO. NUMBER DESCRIPTION QTY.

1 070570 Combustion Air Cover
   Gasket 1

2 121252 Screw, #10 x 3/8" ** 8
3 350088 Room Air Wheel

   (CW Rotation) 1
4 390328 Room Air Blower Housing

   (left side) 1
5 120717 Hex Nut, #10-24 (keps) ** 5
6 121661 Tinnerman Nut 2
7 230681 Microswitch Assembly 1
8 121247 Screw, #2-56 x 5/8" ** 2
9 070537 Gasket 1
10 120615 Screw, #8 x 1/2" ** 1
11 390205 Combustion Air Cover Assy. 1
12 121388 Screw, #10 x 1/2" ** 3
13 070420 Combustion Air Crossover

   Gasket 1
14 390318 Combustion Air and Motor

   Cover Assembly 1

KEY PART
NO. NUMBER DESCRIPTION QTY.

15 121227 Screw, #10-24 x 1/2" ** 2
16 070362 Universal Bushing 1
17 070406 Combustion Air Housing

   Gasket 1
18 120158 Screw, #8 x 3/8" ** 10
19 061663 Wire Clamp 1
20 231036 Capacitor 1
21 062691 Capacitor Clamp 1
22 231231 Capacitor Boot 1
23 350087 Room Air Wheel

   (CCW Rotation) 1
24 231136 Motor with Bushings 1
25 062307 Motor Support Bracket 1
26 070165 Motor Gasket 1
27 350085 Combustion Air Wheel 1
28 390201 Room Air Blower Housing

   (right side) 1
∆ 161093 Equipment Shutoff Valve 1

∆ Part available, not shown.
** Standard hardware, available at your local hardware store.

1

2

3

4

5

2

6
7

8
9

10

11

12

13

14

15

16

17

19
18

20

21
22

24

24

25

5

26
27

2

28

23




